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Measurement diagrams

2.01_a-mode 6Mbps ch36 lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

M7.240 kHz
20310,977 dB L/ i

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

a-mode | 6Mbps | ch36 | laying
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

24-1-000398S02_C01
28V DC

Full Spectrum

FCC15 209 kMaognetic Figld

v

107 34,360 kHz
T 33977 dBU

h2.680 kHz
-35.379 dBuvim

Levelin dBuV/m

T 27.574000 MHz
30T Y 21,192 dBpvim
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24-1-0039801T013 TR2-A201-R0O1
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2.02_a-mode_6Mbps _ch36 standing

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PSt

Operating Mode: a-mode | 6Mbps | ch36 | standing

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 24-1-000398502_C01
Power: 28V DC

Full Spectrum

FOCTE 209 Magnetic Field

F 7.1 60-kHz
2F29. 880 dBUNV m

-l 34,360 kHz

-33.864 dBuvYim

b2, 680 kHz
-37.683 dBuvim

Levelin dBuV/m

v 25.,118000 MHz
Y 20,723 dBpvim

9k 20 30 &0 100k 200 300 &OO 14 2 3M BM 10 20 30m
Freauencv in Hz
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2.03_a-mode 6Mbps ch40

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

117,320 kHz
1023246 dBUV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

a-mode | 6Mbps | ch40

Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

24-1-000398S02_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld
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24-1-0039801T013_TR2-A201-R0O1

2.04 _a-mode 6Mbps ch48

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

q0+ 36,320 kHz
-317.819 dBpvim

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra/ PSt

a-mode | 6Mbps | ch48

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

v

25.542000 MHz
21,343 dBpvim

9k el 30

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013 TR2-A201-R0O1
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2.05 n40-mode_ MCSO ch38

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

35.320 kHz
-36.630 dBLY Y m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra/ PSt

n-mode | HT40 | MCSO | ch38

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

510,000 kHz 2h.582000 MHz
2,042 dBuvim 19.655 dBpYV/im

FCC1R 209 kMaognetic Figld

v

9k 20 30 &0 100k 200 300 &OO 14 2 3M BM 10 20 30m
Freauencv in Hz
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2.06 n40-mode_MCSO0 ch46

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

04 35,400 kHz
1 37360 dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra/ PSt

n-mode | HT40 | MCSO | ch46

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

634,000 kHz 27098000 MHz
2.384.dBpMim 20,350 dBpvim

FCC1R 209 kMaognetic Figld

9k 20 30 &0 100k 200 300 &OO 14 2 3M BM 10 20 30m
Freauencv in Hz
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2.07_n20-MIMO_MCS8_ch36

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

20t 35,320 kHz
-38.677 dBUV/m

24-1-0039801T013_TR2-A201-R0O1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement

distance
EMC32 V10.60.20
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

n-MIMO | HT20 | MCS8 | ch36

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

24.718000 MHz
19,778 dBpvim

v

9k 20 30 &0 100k 200300 500 1hd em 3 BM
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24-1-0039801T013_TR2-A201-R0O1

2.08_n20-MIMO_MCS8_ch40

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

T 35,400 kHz
-36.872 dBUVIm

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

n-MIMO | HT20 | MCS8 | ch40

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

v

24.554000 MHz
20,984 dBpvim

20 30 &0
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24-1-0039801T013_TR2-A201-R0O1

2.09 n20-MIMO_MCSS8_ch48

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

n-MIMO | HT20 | MCS8 | ch48

Humidity: 50% rH; Temperature: 22.9 °C
1

Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

v
€ 1
> 10+
2 1
c 07
= 1
3 -0t
+ 20.914000 kMHz
20T 20,691 dBuvim
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2.10 n40-MIMO_MCS8_ch38

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

T 35,320 kHz
-368.533 dBUVm
T v

24-1-0039801T013_TR2-A201-R0O1

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement

distance
EMC32 V10.60.20
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt
n-MIMO | HT40 | MCS8 | ch38
Humidity: 50% rH; Temperature: 22.9 °C

1
Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

v

24.450000 MHz
19,796 dBpvim

9k 20 30 &0

24-1-0039801T013_TR2-A201-R0O1

200 300 &OO 14
Freauencv in Hz

100k
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24-1-0039801T013_TR2-A201-R0O1

2.11 n40-MIMO_MCSS8 ch46

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC3) with 3 m measurement

distance
EMC32 V10.60.20

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

n-MIMO | HT40 | MCS8 | ch46
Humidity: 50% rH; Temperature: 22.9 °C

1
Passed

24-1-00398502_C01
28V DC

Full Spectrum

FCC1R 209 kMaognetic Figld

v
€ 1
> 10+
5 1
e U7
< + 35,320 kHz
s 10+ -38,220 dBUV/m
-
204+ 24.438000 MHz
1 20,138 dBuvim
_30__
1 v
_40_
_ED__
9k, 20 30 G0 100k 200300 500 1hd 2k 3M BM 10k 20 30mM
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24-1-0039801T013_TR2-A201-R0O1

3.01_a-mode 6Mbps_ch36 lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:
Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

a-mode | 6Mbps | ch36 | lying

Channel no. 36

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1S FCC15.209
50+
E T J
>
z 40
°© 1 * * *
£ . 4
T 3 .
30T
g * .
20t
10 } } } +—t } } } } } } +—t |
30M 50 &0 g0 100M 200 300 400 500 800 1G
Frequency in Hz
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.550000 27.90 40.00 12.10 120.000 168.0 | V 284.0 6.4 0.0
214.166000 27.48 43.50 16.02 120.000 105.0 | V 86.0 11.4 0.0
515.906000 33.59 46.00 12.41 120.000 152.0 | V 214.0 20.7 0.0
726.398000 30.46 46.00 15.54 120.000 202.0 | V 244.0 25.1 0.0
24-1-0039801T013_TR2-A201-R01 13/81
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24-1-0039801T013_TR2-A201-R0O1

3.02_a-mode 6Mbps ch36 standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:
Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

a-mode | 6Mbps | ch36 | standing
Channel no. 36

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1S FLC15.209
847920000 MHz
0T 42,692 dBuV Y m |-
£ 7 ' 934,640000 Mz
2 40 . 441598 dBuv/m
| ¢
£ *
T 304 * 4
3 1 ¢ 'S
20t
10 : ——t—t : : : : ———t |
30M 50 &0 g0 100M 200 300 400 500 800 1G

Freauencv in Hz

Remark: Emission at 847.92 and 934.84 MHz are outside from chamber and not related to results.

Final Result

Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBpV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
75.070000 26.00 40.00 14.00 120.000 150.0 | V 155.0 6.4 0.0
92.106000 25.30 43.50 18.20 120.000 126.0 | V 52.0 7.9 0.0

213.990000 31.84 43.50 11.66 120.000 164.0 | H 82.0 114 0.0
412.030000 33.56 46.00 12.44 120.000 201.0 | V 44.0 19.3 0.0
24-1-0039801T013_TR2-A201-R01 14 /81
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24-1-0039801T013_TR2-A201-R0O1

3.03_a-mode 6Mbps ch40

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

a-mode | 6Mbps | ch40

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC15.208
B0t
IS T J
>
= 40
g | * *
= * *
Q 30+
31
20T
10 } } —— } } } } } —— |
30M 50 &0 g0 100M 200 300 400 500 800 1G
Frequency in Hz
Remark: Emission at 890.57 MHz is outside from chamber and not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
412.834000 32.86 46.00 13.14 120.000 100.0 | H 126.0 19.3 0.0
890.578000 32.67 46.00 13.33 120.000 2910 | H 218.0 27.1 0.0
24-1-0039801T013_TR2-A201-R01 15/81
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24-1-0039801T013_TR2-A201-R0O1

3.04 _a-mode 6Mbps _ch48

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
PSt

1

a-mode | 6Mbps | ch48

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
GO
s FCC16.204
0T
IS T J
>
z 40 *—I *
© =+
£ . d
Q A0+
3 1
201
10 1 1 } +— } 1 } } } } +—t |
30M 50 B0 80 100M 200 300 400 500 800 1G
Freauency in Hz
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBpV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
75.234000 32.70 40.00 7.30 120.000 1210 | V 60.0 6.4 0.0
394.114000 33.03 46.00 12.97 120.000 160.0 | V 8.0 19.5 0.0
24-1-0039801T013_TR2-A201-R01 16 /81




24-1-0039801T013 TR2-A201-R0O1
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3.05 n40-mode_MCSO ch38

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: cetecom advanced GmbH (Essen)

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C
Operator Name: PSt

EUT: 1

Operating Mode: n-mode | HT40 | MCSO | ch38

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC16.204
R0
IS T J
é_ 40 LI
m
©
s 1 »
0 304
[¢]
R 834 800000-MHz
45,439 dBuvm
20T
10 t t —t—t f t t t t —+—+ !
30m 50 &0 80 100mM 200 300 400 500 800 1G
Freauencv in Hz
Remark: Emission at 934.80 MHz is outside from chamber and not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuV/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.490000 32.52 40.00 7.48 120.000 1410 | V 87.0 6.4 0.0

24-1-0039801T013_TR2-A201-R0O1 17/81
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24-1-0039801T013_TR2-A201-R0O1

3.06_n40-mode_MCSO0 ch46

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:
Comment:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

n-mode | HT40 | MCSO | ch46

Channel no. 46

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC15.204
934, 760000 kMHz
50t 43417 dBLY/ m
E T ] v
Z 4 ]
m
©
= 7 .
© 30+
s 1
20+
10 t t —t—t t t t } f —+—t !
30m 50 &0 a0 100mM 200 300 400 500 800 1G
Freauencv in Hz
Remark: Emission at 934.76 MHz is outside from chamber and not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.882000 32.84 40.00 7.16 120.000 134.0 | V 37.0 6.4 0.0
24-1-0039801T013_TR2-A201-R01 18/81
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3.07_n20-MIMO_MCS8_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: cetecom advanced GmbH (Essen)

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C
Operator Name: SOz

EUT: 1

Operating Mode: n-MIMO | HT20 | MCS8 | ch36

Comment: Channel no. 36

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
GO
1 FCC15.208
50+ |
£ T 5
N [ 45,188 dBuv/m
= 40
m
© =+
£
T 30+
S
20T
10 t t ——t t t t t t —t—t !
30M 50 B0 80 100mM 200 300 400 500 goo 1G

Freauencv in Hz

Remark: Emission at 934.84 MHz is outside from chamber and not related to results.
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

3.08_n20-MIMO_MCS8_ch40

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C

Operator Name: SOz

EUT: 1

Operating Mode: n-MIMO | HT20 | MCS8 | ch40
Comment: Channel no. 40

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
T 934, 720000 MR =
g0l 44.052 dBLV/m {
E T | v
=40 —
m
° *
° ¢
= ¢
Q307 *
S 1
20+
10 t t —t—t t t t } f —+—t !
30m 50 &0 a0 100mM 200 300 400 500 800 1G
Freauencv in Hz
Remark: Emission at 934.72 MHz is outside from chamber and not related to results.
Final Result
Frequency QuasiPeak Limit Margin | Bandwidth | Height | Pol | Azimuth Corr.
(MHz) (dBpv/m) | (dBuv/m) | (dB) (kHz) (cm) (deg) | (dB/m)
74.282000 32.51 40.00 7.49 120.000 119.0 | V 46.0 6.4
93.662000 31.51 43.50 11.99 120.000 121.0 | V 62.0 7.8

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

3.09 n20-MIMO_MCS8_ch48

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C

Operator Name: SOz / PShin

EUT: 1

Operating Mode: n-MIMO | HT20 | MCS8 | ch48
Comment: Channel no. 48

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
GO
T 934,800 000 MHz [~
R0+ 45180 dBUY m
E | ?Qo‘n;!nnnnMH
= 41,439 dBw' m
= * | v
m
- 1 *
c
= ®
L 30t 9
g 1
20T
10 t t —+—t } f f } f —+—t !
30 B0 B0 a0 100w 200 ann 400 &0O0 a00 1G

Freauencv in Hz

Remark: Emission at 799.64 and 934.80 MHz are outside from chamber and not related to results.

Final Result

Frequency QuasiPeak Limit Margin | Bandwidth | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m)
74.354000 32.55 40.00 7.45 120.000 118.0 | V 61.0 6.4
91.746000 30.05 43.50 13.45 120.000 109.0 | V 68.0 7.9

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

3.10_n40-MIMO_MCS8 ch38

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C

Operator Name: PShin

EUT: 1

Operating Mode: n-MIMO | HT40 | MCS8 | ch38
Comment: Channel no. 38

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
50T
T 934800000 MEE
ol 44,685 dBLDan[
E 7T f T
=40 s—1
m
s | *
£
T 30+ A 799000800 MHz
S 1 42.928 dBUV/m
204
10 t t t t t t t t t t I I I |
30M E0 B0 80 100M 200 300 400 500 800 1G

Freauencv in Hz

Remark: Emission at 799.00 and 934.80 MHz are outside from chamber and not related to results.

Final Result

Frequency QuasiPeak Limit Margin | Bandwidth | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m)
75.198000 32.08 40.00 7.92 120.000 137.0 | V 97.0 6.4
724.950000 30.52 46.00 15.48 120.000 1720 | H 132.0 25.1

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

3.11 n40-MIMO_MCSS8 ch46

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C

Operator Name: PShin

EUT: 1

Operating Mode: n-MIMO | HT40 | MCS8 | ch46
Comment: Channel no. 46

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
GO
1 FCC15.2089
934,840000 MHz
501 43,211 dBuv
£ 4 ] v
= v
Z 4 —
m
-c -
éam- ‘
P 798,640000 MHz
- 42185 B m
20+
10 t t t t t t t t t t t t t |
30M 50 B0 g0 100M 200 300 400 500 800 1G

Freauencv in Hz

Remark: Emission at 798.64 and 934.84 MHz are outside from chamber and not related to results.

Final Result

Frequency QuasiPeak Limit Margin | Bandwidth | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (kHz) (cm) (deg) (dB/m)
74.358000 32.25 40.00 7.75 120.000 163.0 | V 171.0 6.4

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.01_a-mode_6Mbps_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: a-mode | 6Mbps | ch36

Operator: S0z

Comment: Channel no. 36

EUT Setup: 1

Environmental Conditions:
Verdict:

EUT Information

Humidity: 50% rH; Temperature: 20 °C
Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
o7 ST G
100+
a0+
| 5181600000 GHz
B0.772 dBUV/m
a0+ £
£ |
§ + e 181600000 GHz
ol | [ [fressmpyn
@ 1 |
]
B0t _
b i ol b FCC] 3 1
50+
a0+
30 } t t t t |
1G 2G G 4G 5G E7G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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cetecom

advanced

24-1-0039801T013_TR2-A201-R0O1

4.02_a-mode_6Mbps_ch40

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

a-mode | 6Mbps | ch40

S0z

Channel no. 40

1

Humidity: 50% rH; Temperature: 20 °C

Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
o7 (ST G|
1001
90+
5,198800000 GH
£ "7 77112 dBUV A1
= 1 me — |
a b, 198400000 z
c o0t - 69.783 dBuM M ECCTE 407
@ 1 |
et
B0 _
Lo o il T B FCG. 58058 Wi
B0
401
a0 : : : : : |
1G 2G 3G 4G 5G G G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Mo

100+

0T

a0

4.03_a-mode_6Mbps_ch438

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

a-mode | 6Mbps | ch48

ASa

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

[SlttG

071

Levelin dBuV/m

GO

15GHE

24-1-0039801T013_TR2-A201-R0O1

236000000 GHz
75.100 dBuY/m

FCETE 407

0T

401

232400
67,579 d

B

PN

FC.C:

00 GHE |

L2 it

30
1G

24-1-0039801T013_TR2-A201-R0O1

3G
Frequency in Hz
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cetecom

advanced

24-1-0039801T013_TR2-A201-R0O1

4.04 n40-mode MCSO0 ch38

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Mo

100+

0T

a0

071

Levelin dBuV/m

GO

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-mode | HT40 | MCSO | ch38

ASa

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

|5l B T B )

1

—t

0T

401

30

5194800000 GHe
54.784 dBLV/m |

93600000 GHz
2,835 dBUVYm

FCETE 407

FGG]. 6. 48008 i

1G

24-1-0039801T013_TR2-A201-R0O1

2G 3G 4G B
Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.05 n40-mode MCSO ch46

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode | HT40 | MCSO | ch46

Operator: S0z

Comment: Channel no. 46

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

T (ST BGEE
1004
90+
¢ 801
S 5226400000 GHz
a [ ul B 0133 dBUV/m
s 07 | i [Fects 47
3 | §, 224000000 GHz
4 V62,594 dBUY/m
RO+ ;
4 r SR FCCL.5. 80 98 Ak
50+
a0+
30 } } } t t |
1G 2G 3G 4G 56 B 7G

Freauencv in Hz
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Common

cetecom

advanced

24-1-0039801T013_TR2-A201-R0O1

4.06_n20-MIMO_MCS8_ch36

Information

Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:

Comment:
EUT Setup:
Environmental Conditions:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT20 | MCS8 | ch36
KTe

Channel no. 36

1

Humidity: 50% rH; Temperature: 20 °C

Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
107 :
1004
1 5.182400000: GHz | |
a0 80.551 dBUV/m | |
£ B80T 5162400000 GHz [ |
S 71,850 dBpY/m | |
=1 + = — l
] v
c o0t ] _E-F[::.Czw 407
=7
g i
B0+ |
IS SO N (1 (SN _inis S 08 B O FCCL 60308
504
404
30 t t + t t |
1G 2G 3G 4G 5G B 7G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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Common

cetecom

advanced

24-1-0039801T013_TR2-A201-R0O1

4.07_n20-MIMO_MCS8_ch40

Information

Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:

Comment:
EUT Setup:
Environmental Conditions:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT20 | MCS8 | ch40

KTe

Channel no. 40

1

Humidity: 50% rH; Temperature: 20 °C
Passed

Sample: 24-1-00398502_C01
Power Supply : 28V DC
Full Spectrum
10T :
1004
90+
1 £,202400000 GHz
g1.172 cEILlWrgg
g 7
é 1 me — |
3
c o0t ] i _E- FCCIE 407
1 5202800000 GHz|
g 72.798 dBuv i
B0+ 5
TS TTIS T RS MRS 11 PRI [ O . O S FGG- 5 20 5 s
B0+
40+
30 } } } } } !
1G 2G G 4G BG G G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.08_n20-MIMO_MCS8_ch48

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT20 | MCS8 | ch48

Operator: KTe

Comment: Channel no. 48

EUT Setup: 1

Environmental Conditions:
Verdict:

EUT Information

Humidity: 50% rH; Temperature: 20 °C
Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
102t ST B
a0+ |
i 5.238000000 GHz
78,179 dBim
a0+ v
E ¢ | FCCI6-407
=4 5. 242800000 GHz
Q T 69,779 dBLV{m
s o7 |
[ S . OO ok 8 FCCLE i ki
B0t
40+
0T
22 t t + t t |
1G 2G G 4G BG B G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.09_n40-MIMO_MCS8_ch38

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT40 | MCS8 | ch38

Operator: KTe

Comment: Channel no. 38

EUT Setup: 1

Environmental Conditions:
Verdict:

EUT Information

Humidity: 50% rH; Temperature: 20 °C
Passed

Sample: 24-1-00398502_C01
Power Supply : 28V DC
Full Spectrum
10T
100+
901 ;
B 187600000 GHz |
+ 75.965 dBuv/im
E a0+ 7
é 1 me — |
3
c o0t ] i ._E- FCCIE 407
e 1 5.186400000 GH |
3 £7.338 dBUV/m! |
B0+ 5
S SO S (S 11 AP ol S 08 N N FCC G B0 54 Wi
ROt
40+
30 } } } } } !
1G 25 G 4G G G G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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Common

cetecom

advanced

24-1-0039801T013_TR2-A201-R0O1

4.10_n40-MIMO_MCS8_ch46

Information

Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:

Comment:
EUT Setup:
Environmental Conditions:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT40 | MCS8 | ch46

KTe

Channel no. 46

1

Humidity: 50% rH; Temperature: 20 °C

Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
Mo :
1001
90 1
T 5222400000 GHz|
and 76,751 dEUV/m |
£ &
> |
=1 + = _— |
3
c o0t ] i j-F[:;CﬂE 407
S T 5.232600000 GiH
“ ol 67,008 dBu/ fn)
e TSTTIS T Y MRS 11 OB FPRRRNT . ot S SR FCG]-5.. 809 i
50+
40+
30 } t t t t |
1G 2G G 4G 5G BTG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.11_a-mode_6Mbps_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: a-mode | 6Mbps | ch36

Operator: S0z

Comment: Channel no. 36

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

a5+ &
40
354

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.12_a-mode_6Mbps_ch40

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: a-mode | 6Mbps | ch40

Operator: PShin

Comment: Channel no. 40

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

451

40-+

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.13_a-mode_6Mbps_ch438

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: a-mode | 6Mbps | ch48

Operator: PShin

Comment: Channel no. 48

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

451

40

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.14 n40-mode MCSO ch38

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-mode | HT40 | MCSO | ch38

Operator: PShin

Comment: Channel no. 38

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

451

40--

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz

24-1-0039801T013_TR2-A201-R0O1 37/81



24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.15 n40-mode MCSO ch46

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-mode | HT40 | MCSO | ch46

Operator: PShin/PSt

Comment: Channel no. 46

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

451

40-

nT

0t

25 } } } |
G 9 110G 18G
Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.16_n20-MIMO_MCS8_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-MIMO | HT20 | MCS8 | ch36

Operator: S0z

Comment: Channel no. 36

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

551 FCCH5-209- i/

01

Levelin dBuV/m

451

. 23

40+

nT

0t

G 9 110G 18G
Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.17_n20-MIMO_MCS8_ch40

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-MIMO | HT20 | MCS8 | ch40

Operator: Leic

Comment: Channel no. 40

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

85T FOC)E-209- b/

01

Levelin dBuV/m

451

40--

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.18_n20-MIMO_MCS8_ch48

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-MIMO | HT20 | MCS8 | ch48

Operator: Leic

Comment: Channel no. 48

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

85T FOC)E-209- b/

01

Levelin dBuV/m

451

40-

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.19_n40-MIMO_MCS8_ch38

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-MIMO | HT40 | MCS8 | ch38

Operator: PShin

Comment: Channel no. 38

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

85T FOC)E-209- b/

01

Levelin dBuV/m

451

40+

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.20_n40-MIMO_MCS8_ch46

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operating Mode: n-MIMO | HT40 | MCS8 | ch46

Operator: PShin/KTe

Comment: Channel no. 46

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15_247_407_1MHz _PK

747 mim

0T

G5 T

GO

85T FOC)E-209- b/

01

Levelin dBuV/m

451

40+

nT

0t

25 t t t !
G 9 10G 168G

Frequency in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.21 a-mode _6Mbps_ch36_Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch36

Humidity: 41% rH; Temperature: 22.8 °C
SOz / PSt

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FCCy18 208 FK
[ FCCIE 47, RSS-247
G5+
39.040066667 GHz
1 B1.797 dB VKN
31.3650333333.:GHz
g BOMp 225400000 GHz 57.727 dBUVY m
S [55.501 dBuv/m \V4
[a1]
C B5T Y
T
Q@ 39.046666667 GHz
50 31 451533333 GHz 43.450 dBi¥m
19201933333 GH: 45.002 dBuv/m
45 142 B59 dBUY/m \V/
\V4
40
35+ t t |
18G I0G 0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.22 _a-mode 6Mbps _ch36_Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch36

Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
b L [ Ly F[Z'I:E‘IE EDLF:'H
0T FCCI5 407, RS5-247
T 20200733333 GH: 27 187200000 GHz 387495200000 GHz
c 1 55964 dBUV/m 57512 dBUV/m 61,622 cBUY/m
S B0+
g 7 v N
o 551
T .,y 20070200000 GH: 27029533333 GH:z v
o 20T 43.069 dBLV/m 45.097 dBLv/m
1 v
451 v
404 38 60BEEEEE7 GHz
1 49597 dBLV/m
35 : ; |
18G 306G NG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.23 a-mode_6Mbps_ch40_Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: a-mode | 6Mbps | ch40

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: MNu / PSt

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
5T 11 I L] L] FCCy15.20f FK
[ FCCIE 47, RSS-247
1 30 000466667 GHz
B5T B1.877 dBUV/m
T 31 364266667 GHz \%
e B0t 21190000000 GHz 57.534 dBuV/m
S 55.458 dBuy/m v
g \Y
° g5t
£ 39 049600000 GHz
e 49.402 dBUV/
s
50T 31 421466667 GHz v
4 21.276733333 GHz 45.012 dBUV/m
sl 43.176 dBUv/m v
A4
a0+
35 ; : |
158G 306G NG

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.24 a-mode 6Mbps_ch40_ Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch40

Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
[N yy = L FCCy15.208..PK
0T FCC15 407, BSS-247
T 59 {029 BEEET GHE [ EEERE g I ITGTTIRRGET GHE
c 65:: EG 356 HBLV/m R7-B50-dB Y m E1.575 dBuv/m
3 60T
g 1 v Y
c BB
% | 30.009066667 GHzZ
o 50T 21775200000 GHz 46068 dBUY/ m \V4
. 43.900 dB v/ m v
45+ v
T 39.059866667 GHz
o7 49.539 dBUV/m
35 } } i
18G G 0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.25 a-mode _6Mbps_ch48 Lying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch48

Humidity: 41% rH; Temperature: 22.8 °C
MNu/PSt

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FCCy18 208 FK
0T FCCIE_ 407, RSE-247
5T
39.443400000 GHz
T 1512400000 GHz BLB1E dBNF m
G0+ 19666866667 GH:z 57.037 dBUY/m
£ 55.295 dBUV/m
§ 4 v
C B5T Y
z |
g
B0+ v
119.724066667 GHz
31420733333 GHz
1 v
and 39.058400000 GHz
49 369 dBUV/m
a5 : : |
186G 0G 0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.26_a-mode 6Mbps_ch48 Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch48

Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ . I L] L] FCCy18 208 FK
70+ FCC1H 407, RS5-247
G5 T 39065000000 GHz
1 G1.296 dBusm
23643000000 GH Y
c BOY 179933333 GH: 56 441 dEIV/m :
S 55682 dBuv/m '
m \V/ "
©
c 55T
T 39023200000 GHz
3 49.234 dBuv m
504 v
1 23819066667 GHz
19]023733333 GHz 43.804 dBuV/m
4542664 - dBpM/m V4
1 \V4
901
35 } t !
18G 30G 0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.27 n40-mode_MCSO0 ch38 Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-mode | HT40 | MCSO | ch38

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: MNu / PSt

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
T 11 1L L] FCCy18 208 FK
[ FCC15_487. RS5-247
BE T
s 31411833333 GHz 39.122933333GiHz
_ 601 19796666667 GHz 7862 dBUV/im 61.571 dBUY m
s | 54.875 dBUV/m v
3
£ o7 Y.
?>.» J
et
50+ 31 442000000 GHz ~ 39.14786666 WaHz
1.19.738000000 GHz 44.949 dBuv/m 43.275 dBuvSm
42 705 dBUV Y m
45+ YA
1 \Y4
40+
35 t } |
18G 30G 0G

Freauencv in Hz
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advanced

4.28 n40-mode_MCSO0 _ch38_Standing

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-mode | HT40 | MCSO | ch38

Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ 11 I L] L] FCCy18 208 FK
[ FCC15_407. RS5-247
G5 T 39042266667 GHz
61.639 gBUV/
T \V4
- 22 826800000:GHz
£ D151.2144IZIIZIIZIDD GHz 56564 dBuvYm
3 455012 dBpN v
3
< T Y
% i 39140533333 GHz
= et 49.170 dBLV/ gy
TH.2196533333 GH2224'§ E%?;géiifmm
45142.741 dBUV/m : -
1 \Y4
40+
36 } } |
18G 330G 0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.29 n40-mode_MCSO0 ch46 _Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength
distance

emission accord. §15.247/15.407 in 3m

cetecom advanced GmbH Essen
Fully Anechoic Room (FAR2)
FCC Part 15.247 / 15.407

n-mode | HT40 | MCSO | ch46
Humidity: 41% rH; Temperature: 22.8 °C

MNu/PSt
1
Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ . L] L] FCCy18 208 FK
0T FCC15_407, BS5-247
5+
: 60672 dB
g BOT 20491866667 GHz °6-680 dBuVym v
3 54 508 dBLY/m
07 \V4
C B5T Vv
g |
-
50+ ot %543833;33,EH§9_031ZBBEB?!HZ
1 20578400000 GHz : VIM " 49225 dBuv/m
42 928 dBLV/m
a5+ v
1 \Y4
a0+
35 = ‘ !
18G 30G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
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advanced

4.30_n40-mode_MCSO0 _ch46_Standing

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-mode | HT40 | MCSO | ch46

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: SOz

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
75+ 11 I L] L] FCCy18 208 FK
[ FCCIE 47, RSS-247
85+
T 29 384600000 GHz 39.223400000 &Mz
sol  20.30926R6EGHED dpyvym 61.575 dBUMtm
g 55.435 dBUVim
sl v 7
o 557
T
g
50T 22 413933333 GHz v
1 20.175800000,5K38 gmyv/m
ggl  20E8 BUV/m 39.063533333 GHz
v \V4 49.374 dBUV/m
a0+
35 : : |
18G 0G NG

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.31 n20-MIMO_MCS8 ch36 _Lying

Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:

Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m

distance

cetecom advanced GmbH Essen
Fully Anechoic Room (FAR2)
FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch36

Humidity: 41% rH; Temperature: 22.8 °C

MNu/PSt
1
Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FCCy18 208 FK
0T FCCIE 407, RSS-247
G5+
1 31.378933333GHz  39.0723333335Hz
57.149 dBUW/ in 61.922 dBUYYm
g B0T19.767333333 GHz
s 54 554 dBUV/m v
g
c T AV
g |
i 39.041533333%iHz
49 350 dB Y
119.735066667 GHz m4§%¥?ggaafku AT
42 628 dBUV/m : Hesm
454 v
1 \Y4
40+
35 : : |
18G I0G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.32_n20-MIMO_MCS8 ch36_Standing

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-MIMO | HT20 | MCS8 | ch36

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: SOz

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
75+ 11 I L] L] FCCy18 208 FK
[ FCC15 487, RSS-247
G5+
| 39054733333 GHe
27 702866667 GHz 61.323 dBuv/m
c 601 20.252086667 SEHiB0 dBUV/m
S 55 441 dBUM/m
>
3 \V4
C B5T
3
z 39.069400000 GHz
- 50t 43.316 dBUVEM
22 678666667 GHz
T 20.1G1B6EBE7 @HB21 dBLV/m
g5l 42.632 dBuV/m
1 v
and
35 } } ]
186G 306G 06

Freauencv in Hz
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.33 n20-MIMO_MCS8 ch40 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch40

Humidity: 41% rH; Temperature: 22.8 °C
MNu / PSt

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FCCy18 208 FK
T FCC15 407, RSS-247
5T
37.305733333 GH:
T 59.5R7 dBUV/m
- 31.406800000 GHz v
£ "719.314133333 GHz B6.655 dBUV/m
2 154834 dBUVim v
g
< BT Y
T
§ 37.738400000 GHz
sl 31 308533333 GH 17478 dBUV/m
1 45.081 dBuW/m v
19.363266667 GHz
45442539 dBpv m AV
il \V4
404+
35 : : |
180G 30G MG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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nced

4.34 n20-MIMO_MCS8 ch40_ Standing

Common Information

Test Description:

Test Site Location:
Test Site:

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-MIMO | HT20 | MCS8 | ch40
Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C
Operator: SOz

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr.

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ . I L] L] FCCy18 208 FK
204 FCCI5 407, BS5-247
55+ 38 930800000 GHz
i 61 595 HBUV/g,
22 328133333 GHz
¢ 601 19.804000000 GHa 16 B v/
s 55303 dBL/m
[a1]
C B5T Y
s |
& oy 33045933333 GHy
22 3596E6E67 GHz 43.274 dBuv/m
119760000000 GH2 64 dB v/ m
45| 42.620 dBuV/m
1 v
a4
35 : : |
186G 306G nG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz

24-1-0039801T013_TR2-A201-R0O1
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advanced

24-1-0039801T013_TR2-A201-R0O1

4.35 n20-MIMO_MCS8 ch48 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:

Operator: TFra
EUT Setup: 1
Verdict: Passed

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch48
Humidity: 41% rH; Temperature: 22.8 °C

24-1-00398S02_C01

power: 28V DC
Full Spectrum
"1 Ry L] FCCY15:20p_PK
1 FCC15_ 407, RSS-247
BST 5o e 2B 33434 Gris 31 457400000 Gy 39180866667 GHz
T 56.131 dBUV/m 56.799 dBLV/m 61.083 dBquv
£ BT
> <4
3 v v
o 557
T
g
0T 22 549600000 GHz 31.422200000 GHz v
T 44.099 dBUV/m 45.094 dBuV/m
45+ v \V4
39.039333333 GHz
0T 49 432 dBIV/m
35 : : |
18G 306G NG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013_TR2-A201-R0O1

4.36_n20-MIMO_MCS8 ch48 Standing

Common Information
Test Description:

Test Site Location:

Test Site:
Test Standard:
Section

Operating Mode:

Environmental Conditions:

Operator:
EUT Setup:
Verdict:

EUT Information

PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch48

Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
T 1L L] FCCy18 208 FK
0T FCC15 407, RS5-247
BT 39158133333 GH:z
1 60.935:dBuYVim
16.660733333 GHz 23 074666667 GHz Vv
E BOT54.910 dBuv/ m 56540 BNV m
=2 1
§ \Y4
£ 9T Y
g 4
= SRy
[18.671733333 GHz23.043000000 GHz : Wy
42505 dBUV m  43.746 dBUVIm
45“ v
1.V
401
35 : :
18G 30G 40G

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

4.37_n40-MIMO_MCS8 ch38 Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-MIMO | HT40 | MCS8 | ch38

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
75+ 11 I L] L] FCCy18 208 FK
[ FCCIE 47, RSS-247
5+ 22 515866667 GHz
1 56.647 dBUvIm 31.381133333 GHz 385'15%3'18953§i3,’9m"'2
57 568 dBUV/m : \Y
g 60T 0
> |
§ \V4
C 55
T
3
RO+ v
31.432466667 GHz
22 525400000 GHz
T 44095 dBLY/m 45-099 dBLv/m
45+ v \V4
a0+
39.060600000 GHz
s 49.396 dBLNV/m
35 } } ]
18G 30G NG

Freauencv in Hz
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24-1-0039801T013_TR2-A201-R0O1

4.38 n40-MIMO_MCS8 ch38_ Standing

Common Information
Test Description:

Test Site Location:
Test Site:
Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:
EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

power:

Levelin dBuV/m

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT40 | MCS8 | ch38

Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

28V DC
Full Spectrum
75+ . L] L] FCCy18 208 FK
20l FCCIG 407, RSS-247
G5+ 39103133333 GH:z
| B1.312: 0BV m
221133800000 GHz \
BT 19.776866667 GHz 6.6 dBuv/m
55,283 dBLV/m

55+ %

I 39.043733333 GH:z
50+ 22 184400000 GHz 19,352 dBUVige
119743733337 GHZ 33704 dBUV/m

1 42713 dBuvim
45

1 \V
a4
35 : : |
186G 306G 06

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013 TR2-A201-R0O1
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advanced

4.39 n40-MIMO_MCS8 ch46 _Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-MIMO | HT40 | MCS8 | ch46

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information

PMT Sample Nr. 24-1-00398S02_CO01
power: 28V DC
Full Spectrum
75+ 11 I L] L] FCCy18 208 FK
[ FCCIE 47, RSS-247
B5T 22.253933333 GHz 31.463266667 GHz 38.674133333 GHz
1 66.634 dBUVim 57.162 dBUv/m 61.960 dBuv/my
gam-
> |
3 y i
C B5t
£ 9. 0604666E7 GHz
% 1 49.385 dBUV/m
~ B0+ v
T 22 540800000 GHz
a54 44136 BUVIM \V4
404+
31.453600000 GHz
T 45013 dBuv/m
35 : : |
180G 30G MG

Freauencv in Hz
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24-1-0039801T013_TR2-A201-R0O1

4.40 n40-MIMO_MCS8 ch46_Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT40 | MCS8 | ch46

Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FCCy18 208 FK
0T FCCIE_ 407, RSE-247
REL 39134666667 GHz
61.777 dBUM/m
1§.220000000 GHz 3T-46620¥000 GHz Y
¢ B0F5.368 dBuv/m 57.713 dBLV/m
EL 1 V.
EE&V
. 39.026133333 GHz
g 49182 dEiLl\/‘m
50T 31 655400000 GHz
18.214866667 GHz 45.042 dBUV/m
42 072 dBUV/m
454 Y
v
a0t
35 : : |
18G 30G NG

24-1-0039801T013_TR2-A201-R0O1

Freauencv in Hz
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24-1-0039801T013_TR2-A201-R0O1

9.01_a-mode_6Mbps_ch36

Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical
EMC32 V10.60.20
a-mode | 6Mbps | ch36
ASa

Channel no. low

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

1351
1304
1207 ECCIE 547 407 T hik: BK
1104
1004
|
>
= ant 5.183200000 GHz
s | 30,791 dBUY/m
T 801 X
o 1
- v
704
i 5.150000000 GHz
56.238 dBuv/m 5,182400000 GHz
BOT . v 72.474 dBUV/m
80T 5150000000 GHz
T 43.994 dB VY m
404 o
35 : —15M-5.15GH, : : : : |
5100 5140 5160 5180 5200

24-1-0039801T013_TR2-A201-R0O1

Freauencv in MHz
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advanced

24-1-0039801T013_TR2-A201-R0O1

9.02 n20-mode MCS0 ch36

Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

EMC32 V10.60.20

n-mode| HT20 | MCSO0 | ch36
ASa

Channel no. low

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

1357
1301
10T FCCIE 247 407 1hHz PK
ot
100t
g |
£
Z 90t 5182400000 GHz
5 1 79,463 dBUV/m
T 807 v
2 +
704 v
5150000000 GHz
T 56,447 dBUV/m
B0t
= v
+ 2 5182800000 GHz
50T 70,503 dBuV/m
i 5150000000 GHz
43,990 dBUV/m
40+
I , ., ISM-5.15GHE , | . . .
5100 5140 5160 5180

24-1-0039801T013_TR2-A201-R0O1

Freauencv in MHz

h200
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.03_n20-MIMO_MCS8_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT20 | MCS8 | ch36

Operator: ASa

Comment: Channel no. low

EUT Setup: 1

Environmental Conditions: Humidity : 50%rH; Temperature: 20°C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

1351
1301
1207 ECETE 545 407 Tk Pr
1101
1007 5. 184000000 GHz
§ + 80,470 dBuvim
2 80+t
o
k= T
T 80T X
Q 1
70+ Y
5,150000000 GHiz
T 56,485 dBLUV/
GO
L 4 5.182400000 GHz
60 70,476 dBLV/m
1 £,150000003 GHz &
al 44200 dBLV/m
a5 : : : 1SM-5.15GHE : : : : |
5100 5120 5140 5160 5180 5200

Frequency in MHz
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Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

24-1-0039801T013_TR2-A201-R0O1

9.04 n40-mode MCS0 ch38

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.407&15.209 Intentional Radiator

horizontal/vertical
EMC32 V10.60.20

n-mode | HT40 | MCSO | ch38

ASa
Channel no. low
1

Humidity : 50%rH; Temperature: 20°C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

1351
1304
1207 ECCIE 547 407 T hik: BK
1104
1004
|
>
= ant 5.184000000 GHz
s | 76.190 dBUY/m
s 80+
S v
s 1
704
5.150000000 GHiz v
T 56,110 dBLV/ i
B0+ ‘
L EOCTE 29 A 5184800000 GHz
el B.687 dBUV/m
1 5150000000 GHz &
ol 44.001 dBUV/m
SM-5.15GHE
35 : —1Sh5 T5GH : : : |
5100 5120 5140 5160 5180

24-1-0039801T013_TR2-A201-R0O1

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.05_n40-MIMO_MCS8_ch38

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT40 | MCS8 | ch38

Operator: ASa

Comment: Channel no. low

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply: 28V DC

Full Spectrum

1351
130+
1207 FCCIE 947 407 This PK
110+
100+
e
>
= a0t
s 5.184800000 GHz
£ 76,847 dBUV/m
[ a0+
A A\
s 1
70+
1 £, 150000004 GHz ) 4
i B5.900 dBLY/m
1 v 5,184000000 GHz
eol B6.339 cBLV/m
1 5150000000 GHz &
i 44.013 dBUV/m
a5 : : : 1SM-5.15GHE : : : : |
5100 5120 5140 5160 5180 5200

Frequency in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.06_a-mode_6MBps_ch438

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: a-mode | 6Mbps | ch48

Operator: PSt

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398502_C01
Power Supply : 28V DC

Full Spectrum

1151
1104
100+
and 5,350180000 GHz
50,691 dBUv/m
e 1
Z and
om
s FCd15.247. 407 1MHz. PK
£
e 704
[}
_, —_
5350180000 GHz
BOT 40,421 dBUW/m
501 Y
40+ A4
35 t t t t t t I |
5200 5250 5300 5350 5400

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.07 n20-mode MCSO0 ch48

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode| HT20 | MCSO0 | ch48

Operator: PSt

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398502_C01
Power Supply : 28V DC

Full Spectrum

15T
1104
1004
30+
e 1
2 80t 5,350040000 GHz
s 4 51,434 dBUMA 6 247407 1MHz. PK
S 70t
3
B0+
1 v
50
1 5,350040000 GHz
40,225 dBUV/m
an+ ¥
35 } } } } } t } |
5200 5250 5300 5350 5400

Freauencv in MHz
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Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

24-1-0039801T013_TR2-A201-R0O1

9.08_n20-MIMO_MCS8_ch48

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-MIMO| HT20 | MCS8 | ch48

PSt

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_CO01
28V DC

Full Spectrum

157
104
1004
a0+
£ . 5,242320000 GHz
5 64.396 dBUv/m 5350160000 GHz
S 70t
s
T £.242540000 GHz
B0+ 56,081 dBLY/m
v
A\
501
i 5,350080000 GHz
40,407 dBUV/m
40+ 4
35 t t t I t I |
5200 5250 5300 5350

24-1-0039801T013_TR2-A201-R0O1

5400
Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
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9.09 n40-mode MCS0 ch46

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode | HT40 | MCSO0 | ch46

Operator: PSt

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398502_C01
Power Supply : 28V DC

Full Spectrum

1151
1101
1001
5235260000 GHz 5350160000 Gz
T 60,554 dBUv/m 50,510 dBpYm
a0+
e 1
Z and
om
°© 1 Fom16.247..407. 1 hHz. PK
£
2 70+ F. 234200000 GHz
3 | 51.780 dBUV/m 5,350100000 GHz
40,389 dBLv/ m
B0t N
v
50 Y
40+ 4
35 t t t t t t + |
5200 5250 5300 5350 5400

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.10_n40-MIMO_MCS8_ch46

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT40 | MCS8 | ch46

Operator: PSt

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398502_C01
Power Supply : 28V DC

Full Spectrum

1MeT
110+
100+
4 5234680000 GHz 530880000 GHz
a0 60,631 dBUV/m 51,054 dBpv/
£ 1
Z and
[a]
5 1 Fom16.247..407. 1 hHz. PK
£
¢ 70t
it
A\
GO+ 5 235140000 GHz 5,350640000 GHz
1 51,737 dBUY/m 40,362 dBuv/m
A\ v
B0
40+ T
35 , , ' } } } } !
5200 5250 5300 5350 5400

Freauencv in MHz
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24-1-0039801T013_TR2-A201-R0O1

9.11 _ac20-mode MCS0 ch36

Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC

32V10.60.20

FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

EMC32 V10.60.20

ac-mode | VHT20 | MCSO | ch36 | P: 14
PSt

Channel no. low

1

Humidity : 50%rH; Temperature: 20°C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

135
1304
1207 FOOTE 247 407 1hiHz PK
1ok 5.150000004 GHz
55,900 dBLV/m
1004
e | 5,178400000 GHz
;1 77.305 dB Y m
2 ¢
he)
£ T
T 80t =
3 4
704 v
5O+
v
504
1 5 5,178400000 GHz
404 44.200 dBuV/m
35 : : —15M-5.15GHg : : : : |
5100 5120 5140 5160 5180 5200

24-1-0039801T013_TR2-A201-R0O1

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
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9.12 ac40-mode MCS0 ch38

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-mode | VHT40 | MCSO | ch38 | P:13
Operator: PSt

Comment: Channel no. low

EUT Setup: 1

Environmental Conditions: Humidity : 50%rH; Temperature: 20°C

Verdict: Passed

EUT Information

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
1361
1301
10T FCCIE 247 407 1hHz PK
10T
1004 e yegtitang Gl 5,164400000 GHz
£ 1 55881 dBLV/ 1 75,087, AR/
S :
2 90t
o
£ T
E a0+
2 4 v
0T
4 v
60
v
50+
T 5150000000 -GWz
an4 44.009 CIBL[V;" 5,184800000 GHz
35 . ;  1SM-E15GHE . | 65250 cBlVim
5100 5120 5140 5160 5180 5200

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.15_ac20-MIMO_MCS0_ch36

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT20 | MCSO | ch36 | P; 14
Operator: PSt

Comment: Channel no. low

EUT Setup: 1

Environmental Conditions: Humidity : 50%rH; Temperature: 20°C

Verdict: Passed

EUT Information

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
135
1304
1207 ECCIE 547 407 T hik: BK
1104
T 5'5155?”%”(?;“\/?” 5172400000 GHz
100+ : W 54.530-dBLN/m
£
>
= a0t
° 1 v
£
T 80t
. S v
70+
B0+
\4
50T 5.150000000 GHz
+ 43,999 dBuV/nY 5177600000 GHz
an+ 72.970 dBuv/m
4 , , . ISM515GHE , , , , ,
5100 5120 5140 5160 5180 5200

Freauencv in MHz
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24-1-0039801T013 TR2-A201-R0O1
cetecom -

advanced

9.16_ac40-MIMO_MCS0_ch38

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT40 | MCSO | ch38 | P: 12
Operator: PSt

Comment: Channel no. low

EUT Setup: 1

Environmental Conditions: Humidity : 50%rH; Temperature: 20°C

Verdict: Passed

EUT Information

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
1357
130+
1207 ECCIE 547 407 T hik: BK
110+ 5.150400000 GHz 5175200000 GHz
| 56,322 dBUV/ 75,886 dELV/m
100+
e 1
S
2 gt
he)
£ T
o A0+t
§ 1 v
704 ¥
RO+
4
B0+
1 h.150400000 Gfg 5178600000 GHz
a0 44,013 dBpv/ m B7.820 dBUV S m
SM-5.15GHE
35 ; : }SM5.15GH : : : : |
5100 5120 5140 B160 5180 Renn

Freauencv in MHz
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Common Information
Test Description:
Test Site:

Test Standard:

Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

24-1-0039801T013_TR2-A201-R0O1

9.19 ac20-mode MCS0 ch48

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

TX, continuous

MNu

ac-mode | VHT20 | MCSO | ch48

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

1151
1104
1004
904
e 1
Z and
3 FCf15.247. 407, 10MHz PK
s 7 5,243560000 GHz e
T 704 52,691 dBUV/m
g
T v
g0t 5350000000 GHz
50,008 dBLVYm
T v
50 N
1 5243340000 GHz 5,350000000 GHz
53479 dBpvm 40.229 dBLLVJm
40+
35 t t t t t t + |
5200 5250 5300 5350 5400

24-1-0039801T013_TR2-A201-R0O1

Freauencv in MHz
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24-1-0039801T013_TR2-A201-R0O1

9.20 ac40-mode MCSO0 ch46

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:
Comment:
EUT Setup

Environmental Conditions:

Verdict:

EUT Information

Sample:

Power Supply :

Levelin dBuVv/m

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

TX, continuous

MNu

ac-mode | VHT20 | MCSO | ch48

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

167
10t
100+
90+
80+
41 5234540000 GHz FoL16..247. 407 1MHz. FPK
60,622 dBUVYm
0+
- v 5,350000000 GH:z
50,200 dBUNV A m
1 \'4
501 Y
T 5.235040000 GHz
a0+ 51.911 dBUVYm 5,350000000 wHz
40,234 dBUVEm
35 } } } t t t } |
5200 5250 5300 5350

24-1-0039801T013_TR2-A201-R0O1

5400
Freauencv in MHz
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advanced

Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information
Sample:
Power Supply :

Mat
1Mo

100+

90T

a0

071

Levelin dBuVv/m

GO

50+

40+

9.23_ac20-MIMO_MCS0_ch48

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical

EMC32 V10.60.20

TX, continuous

MNu

ac-MIMO | VHT20 | MCSO0 | ch48
1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

5, 237600000 GHz
65,930 dBpY/m

v

5237540000 GHz
58.071 dBUV/m

CE1E. 247 4087 1MHz FK

5,350000000 GHz
50.51 2VdBLlV.fm

5.350000000 GHz
4D,EDEIvdElLle

i

35
h200

24-1-0039801T013_TR2-A201-R0O1

5300
Freauencv in MHz

b3

50 5400

24-1-0039801T013_TR2-A201-R0O1
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24-1-0039801T013_TR2-A201-R0O1

9.24_ac40-MIMO_MCS0_ch46

Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information
Sample:
Power Supply :

Radiated field strength emission in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

TX, continuous

MNu

ac-MIMO | VHT40 | MCSO | ch46

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

16T
1101
1001
90+
c 1
S 5,233180000 GHz
= 80t 62,435 dBUV/m
e & Fof15.247. 407, 1MHz PK
e 70+
4
fO 4 5,350000000 GHz
50,306 dBLY/m
B0y )2
1 5,350000000 GHz
5,233180000 GHz -
ok 54,580 dBUV/m 40.133 dBlym
35 t } } } } t } |
5200 5250 5300 5350

Freauencv in MHz

End Of Annex 1
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